
MAY .2 12007 



KENTUCKY-AMERICAN WATER COMPANY 
CASE NO. 2007-00134 

COMMISSION STAFF’S FIRST SET OF WI”JXXRATORI 
AND REQUEST FOR PRODUCTION OF DOCUMENTS ~ ~ ~ l i ~ l ~ ~ ~ ~ ~ ~  

Item 1 of 34 

Witness: Linda C. Bridwell 

1. Refer to Kentucky-American’s application at fl 6(3). State Kentucky-American’s 
interpretation of the phrase “total reasonable requirements of its customers under 
maximum consumption.” 

Resaonse: 

KAW’s interpretation of the phrase “total reasonable requirements of its customers 
under maximum consumption” is the ability to meet peak day demands up to the 95% 
confidence interval through the planning horizon, without restrictions. Additionally, 
KAW interprets the phrase “total reasonable requirements of its customers under 
[...]
The USGS estimates of daily riverflow at Lock 2 were analyzed to estimate the safe yield 
of the Kentucky River at Pool 3 for this period of record. The analysis was limited to looking at 
only published USGS daily riverflow data and does not include storage contributions from the 
pool created by Lock 2 or releases from the upstream locks. Lock seepage and minimum flowby 
(if any is required) at Lock 2 were neglected. USGS estimates of daily riverflow at Lock Nos. 4, 
6, and 10 were also reviewed as secondary information to substantiate the riverflow estimates at 
Lock 2. 

The average flow at Lock 2 is 8,400 cfs (5,426 mgd). The lowest daily average flow 
recorded at Lock 2 was 20 cfs (13 mgd), which occurred on July 8, 1930. The 7-day minimum 
flow during the 1930 drought was 64 cfs (41 mgd). After the construction of Buckhorn 
Reservoir in 1960, the lowest daily average flow recorded at Lock 2 was 112 cfs (72 mgd), 
which occurred on September 16, 1999. The gaging station records at Lock Nos. 4 and 
6 correlate well with the records at Lock 2 after accounting for their respective contributing 
drainage areas. Flow at L,ock 10 for the 1999 drought, however, was substantially lower. One 
possible reason for this apparent anomaly is the fact that Lock 10 is located upstream of 
Lexington and is not influenced by wastewater releases from downstream communities that 
could tend to moderate the extreme fluctuations in natural low flows in the Kentucky River. 

I& Gannett Fleming A-4 



.__--.---I- 

3 .  

I s W n I - . 1 - t - - - .  

. J !  b 

3H 
11. 

0 

0 
N 

r 

0 
0 
0 
N 

0 cn 
(3, 
T 

O co cn 
r 

0 
b 
(3, 
2- 

0 a 
(3, 
T 

0 m 
(3, 
T 

0 
d cn 
.c- 

E 
i= 

0 m - c n  
T 

0 
N - a  



ke 

=-- 
e 
- ' 

I 

I I \ ._ ... l... 

_- 

Y. 
0 cu crr 

0 0 I-I- 
=! 0 0 0 I- 
=!! O! I- 

0 0 I- 
0 'c 

0- 

0" 
0 

I- 

-- 
@ Eannett Fleming A-6 



I. 

.c, 
C 

- 
- = =  

---+-- 

I- 
I 

I . . . . . . _- 

- .  
O 
N 
6) 

0 
0 
0” s 

0 
0 
0- 
r 

0 
0 
r 

0 
T- 

T - T -  
0 
0 

0 
0 

0- 

9 
T 

0 
0 

0 
9. 
Ez 

@ Gannett Fleming A-7 



0 
0 

0 
0 

0. 

0. 
c- 

% 
Y 
0 

S 
a 
i-r 

0 
0 

0 
0- 

4! 

0 
0 
9 
52 

0 0 
0 52 9 
c- 

0 
N 

0 
0 
0 
N 

0 
Q) 

51 

0 co 
51 

0 
b 

51 

0 
W 
Q) 
-c 

0 m 
51 

0 
d 
CI) 
r 

0 n 
9 

0 
N 

51 

0) 
0 

51 

0 
0, -. 

r c -  

G- 

;3, 
O 
0 

N m 
0 

bD c 
.3 

Y 
0 

3 

8 
d 

0 
cr, 

> 

x 

3 

.3 

3 .3 

2 
ru 
0 

0 
P4 

c, 

+ 

\d 
2 
1 
bD 
cr, 
.3 

@ Gannett Fleming A-8 



Summary 

Based on the USGS gaging station data, it appears that Pool 3 has a safe yield 
significantly greater than 30 mgd. The lowest recorded daily average flow of 13 mgd at Lock 2 
that occurred on July 8, 1930 was prior to the upstream regulation that has occurred since this 
extreme drought event. Since construction of Buckhorn Reservoir in 1960, the lowest daily 
average flow recorded at Lock 2 was 72 mgd, which occurred on September 16, 1999. Another 
important consideration is the fact that the water withdrawn from Pool 3 will be treated and 
pumped upstream to Lexington and other users, and then returned to the Kentucky River 
upstream of Pool 3 as treated wastewater (minus consumptive use). 

Based on the information reviewed, Pool 3 of the Kentucky River has a safe yield in 
excess of 30 mgd. 

@ Gonnett Fleming A-9 





Preliminary Design Criteria 

KAW Kentucky River Pool 3 WTP Project 

Facility Capacity 

The proposed facility will have a capacity of 20 mgd, expandable to 30 mgd. 

Raw Water Intake 

The raw water intake and pumping station would be located at a site adjacent to Pool 3 

with a normal water level of El. 457. The intake would be located in Pool 3 upstream from Lock 

and Dam 3. A cast-in-place concrete streambank intake would be comprised of two (2) 30-inch 

diameter wedge wire basket screens in a tee configuration, each with a capacity of 10 mgd. The 

facility would be designed for addition of a future third screen. 

The screens would discharge into a forebay to which a single 42 inch diameter intake 

main would be connected. This intake main would convey gravity flow to a remote raw water 

pumping station sump. The main could be extremely deep due to the adjacent raw water 

pumping station location on the river bank. 

Raw Water Pumping Station 

The raw water pumping station would convey raw water to the water treatment plant site. 

Facilities at the pumping station would include: 

e Two (2) 6 mgd and two (2) 12 mgd vertical turbine pumps with variable frequency 

drives, with provisions made for a third 12 rngd vertical turbine pump. The pumps would 

be designed to pump the maximum design flow with multiple pumps in operation. 

e Surge control facilities. 

e 

e 

e 

e Emergency generator. 

e 

A potassium permanganate feed system located in an isolated room. 

Zebra mussel polymer feed equipment. 

Air burst system for intake screen cleaning. 

42-inch raw water main from the pumping station to the WTP. 

@I Gunnett Fleming B- 1 



The raw water pumping station would be located away from the river bank with a floor 

elevation above the 1937 flood level. The pumping station would have three (3) levels: the 

foundation at a sump level equivalent to the river intake, an intermediate flood-proofed ground 

floor main access level that would house the vertical turbine pump discharge head, discharge 

piping, generator, and chemical storage and feed equipment, and an elevated floor level with the 

motors and electrical equipment. 

Kentucky River Water Qualip and Conceptual Treatment Process 

Kentucky River Station (KRS) Pool 9 water quality was evaluated as the basis for this 

study. Pool 9 water quality was indicated by KAW to be similar in nature to that of Pool 3, from 

which the proposed water treatment plant would be supplied. Monthly Pool 9 raw water quality 

data for the period from 2001 through 2005 and daily data for the first 10 months of 2005 were 

reviewed. USGS water quality data from Lock 2, for the period of record fi-om 1972 through 

1995, was also reviewed, although the sampling frequency was somewhat sporadic. A summary 

of the water quality is provided below. 

Kentucky River Pool 9 turbidity is moderately high. Average turbidity during the period 

reviewed was 26 nephelometric turbidity units (NTU). Maximum turbidity was 

565 NTU. Pool 2 data appeared to be similar. 

Pool 9 pH is basic with an average value of 7.8 standard units and a maximum value of 

8.5. Pool 2 TJSGS data indicated periods with pH as low as 6.1 standard units in 

association with low stream flow and elevated algal activity and carbon dioxide 

concentration. 

Pool 9 alkalinity is moderately high with average and maximum values of 84 and 

150 milligrams per liter (mg/L), respectively. Pool 2 data appeared to be similar. 

Iron concentration is high with average and maximum values of 0.77 and 1.67 mg/L, 

respective1 y . 
Pool 2 manganese concentration is moderate with levels routinely exceeding the 

secondary maximum contaminant level (0.05 mg/L). 

Pool 2 arsenic concentration normally is below the detection limit, but was on occasion 

4 micrograms per liter (ug/L). 

-- - 
a Gannett Fleming B-2 



8 Pool 2 ammonia concentration (as Nitrogen) is normally below 0.1 mg/L, with a 

maximum of 0.24 mg/L,. 

Pool 9 total organic carbon (TOC) concentration is moderate with average and maximum 

values of 2.7 and 4.8 mg/L, respectively. 

Pool 9 Cryptosporidium and Giardia have been monitored monthly since 2003. To date 

Cryptosporidium has not been detected. Giardia has been detected on six (6) occasions 

with a maximum concentration of 0.6 cysts per liter. 

Zebra mussels are reported by KAW to be present in the Kentucky River. 

8 

e 

8 

To effectively treat this turbid source, a process including conventional or high rate 

clarification and filtration followed by disinfection would be required. Oxidation with potassium 

permanganate is recommended for manganese control. Taste and odor control can be achieved 

with application of powdered activated carbon in a suitably designed contact basin, or via filter 

adsorbers with GAC. 

Two (2) alternative treatment processes, both judged to be capable of meeting regulatory 

requirements, were evaluated for this study. Provisions for future UV disinfection were included 

with each process. The first process included oxidation using potassium permanganate applied at 

the raw water pumping station, flocculation - sedimentation with plate settlers, granular media 

filtration with provisions for GAC in lieu of anthracite if needed in the future, a clearwell 

designed for 1 -log Giardia inactivation, and secondary chloramination. An alternate clarification 

process using ACTIFL,O@ was also evaluated. 

Alternate membrane filtration (MF) technologies were also considered as an alternative 

to the more conventional granular media filtration for this turbid source. A decision was made 

not to utilize MF because there were not compelling cost, operations, or process reasons for its 

use in this application. Reasons for this decision are summarized below: 

e To justify the use of MF to the KDOW and to determine appropriate design 

criteria, a pilot test would need to be performed. Testing covering four (4) 

seasons would be recommended. Following testing, KDOW review would be 

required and likely the proprietary membrane equipment would be pre-purchased 

-- 
@ Gonnett Fleming B-3 



e 

following acceptable review of the pilot test report and its recommendations. Pre- 

purchasing the equipment would be necessary to form the basis for a final design 

because manufacturers systems vary significantly. This process could take 15 to 

18 months, which would escalate project costs. 

Although capital costs for granular media filtration and MF are becoming 

competitive as membrane system costs decrease, the additional power, chemical, 

and membrane replacement costs associated with the MF system are significant 

and result in higher life cycle costs compared to granular media filtration. 

Both granular media filtration and MF are capable of meeting and exceeding Bin 

1 classified source water treatment requirements. 

Use of MF precludes use of GAC adsorption in the original filter process, if 

necessary for future taste and odor control. If MF were used and GAC was 

necessary, an additional process would be required. 

W P  Site Facilities 

The water treatment plant would be located on a site having a moderate slope. This 

would allow water to flow across the site by gravity to finished water storage facilities. With this 

type of site, structures would be located at grade or higher and excavation could be minimized, if 

necessary, depending upon subsurface conditions. The facility would be configured with a 

unified water treatment plant structure housing administration, chemical storage, process trains, 

finished water storage, and high service pumping. Wastewater treatment facilities and a 

dewatering building would be separate facilities. 

Site appurtenances would include: 

e A chain link fence around the perimeter of the entire WTP site. The fence would 

be provided with: 

0 A motorized access gate with keypad entry system and communications to 

the main control room. 

A security barrier in front of the main gate to secure the site against forced 

entry via a moving vehicle. 

0 

@ Gannett Fleming R-4 



o An electrification system to deter access over the fence and detect 

breeches of security and activate video surveillance. 

a A paved access road around the WTP complex with parking facilities for WTP 

operations and administrative staff, chemical delivery, and maintenance. 

Sidewalks and walkways to allow for movement between buildings and other 

areas of the site. 

Chemical delivery area with retention facilities to contain a chemical spill. 

a 

a 

e Fire hydrants. 

a 

e Electrical substation. 

Storm water detention and conveyance system. 

Administration Building 

The administration building would be the focal point and main entrance to the WTP, 

serving as both a control and operations center. Facilities would include: 

a An architecturally treated entrance that would complement the design of the 

WTP . 
Control Room containing the computer interface between the operator and the 

WTP facilities to allow for monitoring and control of all processes. 

e 

a Supervisory Control and Data Acquisition (SCADA) room containing the 

facilities that support the computer control system and house the communications 

network that allows for monitoring and control of remote sites. 

a Two offices. 

e 

e Conference RoodLunch Room. 

a Operator's laboratory including: 

Office Storage Room for storing related supplies. 

0 Wet Chemistry Laboratory 

o Bacteriological Laboratory 

0 Storage Room 

a Men's and Women's Lavatories. 

8 Men's and Women's Locker Rooms. 

L- Gonnett Fleming B-5 



e Janitors Closet. 

e Battery Room for back up power supply for SCADA system 

Carbon 

Chemical Storage and Feed Facilities 

Chemical feed data for the Kentucky River Station (KRS) were reviewed and considered 

for this study. Tables 1 and 2 list chemical feed rates based on historical data for each chemical 

currently applied at the KRS. Potassium permanganate is not currently applied, but has been 

included to allow minimizing pre-chlorine application. Two coagulants, ferric chloride and 

polyaluminum chloride, were included in the historical data. Polyaluminum chloride was used as 

the basis for design. Potassium permanganate would be included at the raw water pumping 

station for zebra mussel control with provisions for a future zebra mussel polymer. Wastewater 

polymers would be provided for filter backwash clarification and residuals dewatering. Storage 

quantities are based upon providing 30 days of storage at average feed rates and average day 

design flow. Liquid storage volumes in the tables were rounded up or sized to accept a full 

truckload shipment. 

Polyaluminum Coagulant Aid Potassium 
Chloride Polvmer Permanganate 

Table 1 

Average, mg/L I 1.2 19 
Maximum, 2.2 106 

Pre-Treatment Chemical Application Rates and Storage Requirements 

u 

0.2 1 .o 
0.4 2.0 

mg/L 
Storage, lbs 
Storage, 

16,000 98,000 1,035 5,000 
NA' 30,000 120 NA' 

gallons I I I I 

@ Gunnett Fleming B-6 



Table 2 

Average, mg/L 
Maximum, 

Post-Treatment Chemical Application Rates and Storage Requirements 

Ammonia Caustic Soda Inhibitor Fluoride Chlorine 
1.1 2.6 2.9 1 6.4 
2.1 21.0 15.6 1.3 9.7 

I I I I Corrosion I I I 

Storage, lbs 4,000 
Storage, 

3,500 21,300 
4,000 (25%) 4,000 4,000 

9,000 

'NA = Not Applicable 24,000 gallon truckload used when calculated volume less than 4,000 gallons 

Pre- and post-treatment chemical feed and storage equipment would be housed in a 
chemical building, integral with the process, administrative, and pumping facilities. The 

chemical facility would include: 
0 

0 

e 

0 

0 

0 

0 

0 

An architecturally treated building that would complement the design of the WTP. 

Unloading area with spill containment for delivery of chemicals. 

Storage for bulk delivery of all chemicals. 

Gas feed equipment for application of chlorine and chlorine scrubber system. 

Gas feed equipment for ammonia. 

Redundant liquid metering pumps for application of all liquid chemicals. 

Dry feeders for potassium permanganate (located at raw water pumping station). 

Redundant units for each feed system to assure continuous plant operation during 

equipment outages and maintenance. 

Feed and delivery areas with eyewash and showers. 

Individual rooms with spill containment for each chemical. 

Control system for automation of each chemical. 

0 

e 

0 

Treatment Process Facilities 
A unified building concept would be utilized, with a single structure for all process 

components, with the exception of the wastewater facilities. The facility would include hydraulic 

and physical layout considerations for potential future processes. All facilities would be 
cast-in-place concrete construction. The following process units were included in the design 
criteria: 

@ Eannett Fleming B-7 



0 Rapid mixer basin 
o 
o 
0 No superstructure 

Two (2) vertical turbine mixers (in series) 

Ten ( 1  0) second detention time at maximum flow 

0 Flocculation basins 

o 

o 

o 

Three-stage mixing with horizontal reels 

Thirty (30) minute detention time at maximum flow 

Four (4) basins, each designed for one fourth of the maximum flow, with 

provisions made for two (2) additional basins. 

0 No superstructure 

e Sedimentation basins with plate settlers 

Q 

o 

o 

Effective surface loading rate of 0.3 gpm/sf of plate area 

Hoseless vacuum-type sludge removal equipment 

Four (4) basins, each designed for one fourth of the maximum flow, with 

provisions made for two (2) additional basins. 

0 No superstructure 

0 Filters 

o 5 g p d s f  surface loading rate with one filter out of service at maximum 

flow 

0 Sand and anthracite media 

Q Extra depth provided for possible future conversion to deep bed or filter 

adsorber with GAC 

Five (5) filters, with provisions made for two (2) additional filters. o 

0 Superstructure 

0 Cleanvells 

0 

Q 0.7 baffle factor 

o 

1 .0-log inactivation value for Giardia with chlorine disinfection 

Two (2) cleanvells so that either can be taken out of service for cleaning 

or maintenance while leaving the other in service 

Covered with pre-cast concrete planks and membrane o 

b Eannett Fleming B-8 



Presedimentation may be required by state regulators. Design criteria developed for this 

facility were based on the following assumptions: 

e Presedimentation basin 

0 

0 

0 No superstructure 

One (1) hour detention time 
Hoseless vacuum-type sludge removal equipment 

Future source water assessment and subsequent Bin Classification in accordance with the 

Long Term 2 Enhanced Surface Water Treatment Rule may necessitate UV disinfection. Design 

criteria developed for this facility were based on the following assumptions: 

e UV disinfection system 

0 

o 

3 .O-log inactivation value for Cryptosporidium and Giardia 

Two (2) low pressure UV reactors, each capable of treating the maximum 

flow 

0 Superstructure 

Treated Water Pumping Station 

The pumping station would transmit water withdrawn from the cleanvell to the 

distribution system. Design criteria include the following facilities: 

e Four (4) vertical turbine pump units 

0 

0 

0 

0 

0 

0 

Two (2) 7 mgd pumps 

Two (2) 10 mgd pumps 

Provisions for a 6 mgd pump 

Constant speed motors on the 7 mgd units 

VFDs on the 10 mgd units 

Capability to pump maximum plant flow with the largest pump out of 

service 
Provisions to pump maximum flow with multiple units in operation. 0 

e Two (2) washwater pumps 

e Surge control facilities 

~ 

Gunnett Fleming B-9 



e Traveling bridge crane to facilitate pump removal and maintenance 

Wastewater and Residuals Handling Facilities 
The wastewater and residuals handling processes would include filter wastewater 

clarification and sludge thickening and dewatering. Facilities would include two (2) wastewater 

clarifiers, two (2) sludge thickeners, a building to house the clarifier and thickener piping and 

control functions, and a sludge dewatering building to house belt filter presses and sludge 

conditioning polymer equipment. Design criteria include the following facilities: 

e Wastewater clarifiers 
0 Two (2) circular clarifiers 
0 Each clarifier to batch fill, settle, and decant backwash and rinse 

wastewater for one filter in 6 hours 
0 Includes sludge scraper equipment 
0 Uncovered 

o Ability for one unit to act as a thickener. 

e Sludge thickener 

0 

o 
Q 

One (1) circular sludge thickener 
Storage to equalize sludge production during high turbidity events 

Maximum loading rate of 5 pounds dry solids per day per square foot 
(lbs/day/sf) of surface area 

0 Uncovered 

e Wastewater control building 

o 

0 

o 
o 

Three (3) redundant clarifier sludge transfer pumps 

Three (3) redundant thickened sludge transfer pumps 
Three (3) redundant clarified wastewater recycle pumps 
Houses transfer piping, valves, and control panels 

e Sludge dewatering building 

0 

o 
0 

Q 

Two (2) belt filter presses 
Polymer feed equipment for sludge thickener and belt filter presses 
Space for a future belt filter press for WTP expansion to 30 mgd 
Conveyor to transfer dewatered sludge to storage bins 

B-10 @ Gannett Fleming 



Instrumentation and Control System 
The WTP would be designed to operate in a totally automated, semi-automated, or 

manual mode. A SCADA system would be used to monitor and control the intakehaw water 

pumping station, the WTP, the treated water pumping station, the wastewater processes, and the 
remote facilities. The SCADA system would collect and analyze real-time data, store the 
information in a historical data base, and provide summary reports and graphs. The SCADA 
system would consist of PLCs that are connected together to form a network. The Operator 

interface with the system would be accomplished through personal computer workstations 
located in the Control Room and network connections located throughout the WTP. Provisions 

for network connections would be provided in the Control Room, on the filter operating floor, 
and in the chemical feed area, raw water pumping station, treated water (high service) pumping 

station, and wastewater facilities. These connections would allow for plant operations and 
off-site monitoring and control. Fiber optic data cabling and modems would be used to network 
the PLCs. A telemetry system would bring data back to the WTP site from remote facilities. 

Telemetry System 
A telemetry system would be provided to maintain communications between remote sites 

and the WTP. The system would transmit control, status, operational data, and alarms. The 

system would include facilities at the: 
0 Raw Water Pumping Station 

e Water Treatment Plant 

e Booster Pumping Station 

e Kentucky River Station I 

Special Systems 

Special systems would be provided to support WTP operations. These systems would 

include the following: 

0 Telephone/Intercom System 

e Security System including: 

0 

0 

Q Door Switches 

0 Window Switches 

Computer-Based Central Monitoring and Alarm 

Exterior and Interior Video Monitoring 

@ Gnnnett Fleming €3-1 1 



0 Access Keypads 

0 Motion Detectors 

e Fire Detection System including: 

0 Smoke Detectors 

0 Heat Detectors 

0 Pull Box Stations 

0 Annunciator (Horns and Strobe Lights) Stations 

a Gnnnett Fleming B-12 





Transmission Main Route Evaluation 

JL4W Kentucky River Pool 3 WTP Project 

General 

Five (5) potential intake/Raw Water Pumping Station (RWPS) sites and six (6) potential 

Water Treatment Plant (WTP) sites were identified, as shown on Exhibit A. Four 

(4) combinations of these sites and six (6) treated water transmission main routes were evaluated 

in detail. The RWPS#2 and WTP#3 potential sites were eliminated from consideration during 

preliminary screening of alternatives. 

R WPS#l and WTP#I/WTP#2 Project 

The intake for this water supply project would be located just upstream from Lock and 

Dam No. 3 on the Kentucky River. Raw water would be pumped from the Kentucky River to 

either WTP#I (north of SSR 607) or WTP#2 (south of SSR 607) through RWPS#l. The raw 

water rnain would be 4.07 miles in length, and would follow SR 127 and SSR 607 for most of its 

length, as shown on Exhibit B. 

Treated water from either WTP#1 or WTP#2 would be pumped through a 42-inch main 

to the KAW Central Division distribution system, which includes L,exington-Fayette County and 

parts of six (6) surrounding counties. Two (2) alternate routes were identified and evaluated, as 